


COPPER AND BRASS MILLS SEVOJNO  SEVOJNO SERBIA	CERTIFICATE No: 0100226 Date: 15.11.2011
--	---

Customer: STEEL TECHNOLOGY LTD.
STACIONNAYA STREET, HOUSE 1
643029 MOSCOW REGION
RUSSIAN FEDERATION

O:VA02562

EN

Sample No	CHEMICAL COMPOSITION (%)		MECHANICAL, METALLOGRAPHICAL AND TECHNOLOGICAL PROPERTIES	
	Cu	P	Rm N/mm ²	A50mm %

Copper strips Cu-DHP 0,6X670 R240(1/2T) EN Contract number:439-RUSIJA

21,336.00 kg

1215267/1	99.90	0.024	271.0	37.8
1215290/1	99.90	0.024	270.3	39.6
1215290/2	99.90	0.021	270.3	40.0
1215290/3	99.90	0.022	273.2	36.8
1215290/4	99.90	0.021	269.4	38.0
1215290/5	99.90	0.024	268.7	35.4
1215290/6	99.90	0.020	268.3	34.0
1215290/7	99.90	0.021	266.4	34.8
1215290/8	99.90	0.022	261.7	33.2
1215290/9	99.90	0.025	264.5	31.2
1215295/1	99.90	0.022	263.0	41.0

Control's Department